Model Year MG SG lllustration VIN No. Update
11:17 01.12.2005 || momscr= PET FOmSCe
911c2 94 5 01 501-00 125
a8 Pos Part Number Nane Remar ks Q Model
y
rear axle
17 1 964 331 021 00 guiding arm /L 1 |CARRERA 2/ 4
1 |RS AMERI CA
‘ (1) 964 331 022 00 guiding arm IR 1 |CARRERA 2/ 4
f (1) 964 331 022 00 guiding arm IR 1 |CARRERA 2/ 4
1 |RS AMERI CA
1 965 331 021 00 gui ding arm /L 1 |TURBQ LOOK
1 965 331 021 00 guiding arm /L 1 |TURBO 3,6
(1) 965 331 022 00 guiding arm IR 1 |TURBO LOK
(1) 965 331 022 00 guiding arm IR 1 |TURBO 3, 6
2 999 053 050 01 bal | bearing 2 |TURBO
2 999 053 050 01 bal | bearing 2 |M 491
2 999 053 042 01 bal | bearing 2 |CARRERA 2/ 4
2 999 053 042 05 bal | bearing 2 |CARRERA 2/ 4
3 964 331 199 02 retaining plate 4
4 N 010 340 6 bol t hex- hd. 8
M8 X 40
5 999 074 111 08 bol t hex- hd. 2
M14 X 1,5 X 120
6 900 067 159 07 cheese-hd. screw 2
M14 X 1,5 X 100
7 964 331 060 08 strut 2
8 900 082 016 08 bol t hex- hd. 4
9 964 331 136 01 eccentric screw 2
10 999 025 174 02 washer 10
11 900 910 094 08 | ocki ng nut 6
VFM 14 X 1,5
12 964 331 137 00 eccentric 2 |CARRERA 2/ 4
TURBQ LOOK
1 |TURBO 3, 6
1 |[RS AMERI CA
13 900 067 306 02 cheese-hd. screw 2
M12 X 1,5 X 35
14 964 331 071 00 support /L 1
(14) 964 331 072 00 support /IR 1
15 900 910 010 02 | ocki ng nut 4
16 N 011 524 7 washer 4
A 6,4
17 N 014 743 2 cheese-hd. screw 2
M6 X 30
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Model Year MG SG lllustration VIN No. Update
11:17 01.12.2005 AOESCHE PET POFSHE
911c2 94 5 01 501-00 125
Pos Part Nunber Nare Remar ks Qy Model Pos Part Nunber Nare Remar ks Qy Model
18 964 606 402 01 speed sensor -92 2 | CARRERA 2/ 4
-92 2 | RS AMERI CA
18 964 606 402 02 speed sensor 93- 2 | CARRERA 2/ 4
93- 2 | RS AMERI CA
18 944 606 401 00 speed sensor -92 2 | TURBQ LOOK
2 | TURBO 3,6
18 944 606 401 02 speed sensor 93- 2 | TURBOQ LOOK
2 | TURBO 3, 6
19 900 174 032 40 seal 2
20 999 591 918 40 support 2
21 928 612 531 00 push-on connect or /L 1
21 928 612 531 01 push-on connect or IR 1
--- END -- -
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